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MR SR Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :
E AP (Sample Submitted By) : 2 AREEUES A7 (SHENG YUAN PHARMACHUTICAL CO., LTD)

& & #(Sample Description) : TALC POWDER (if % #5)
Jz ¢ p #p (Sample Receiving Date) : 2019/05/29
RI:E P (Testing Period) : 2019/05/29 TO 2019/06/10

B3 2 £ (Test Requested) pORBE ST ERRSEY Rl 2W 7 £, (As specified by client, to test
Asbestos in the submitted sample. )

B> x (Test Method) ¢ 2% 1S0 22262-1 (2012) . / With reference to ISO 22262-1 (2012) method.
B2 % (Test Results) : 27 - T (Please refer to next pages).

Chemical Laboratofy - Taipei
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P2 % (Test Results)

B3R = (PART NAME)No. 1 : 9 ¢ %k (WHITE POWDER)
51
BI385E P ¥ Rl & m;io
(Test Items) (Unit) (Method) o1
o.
% % / Asbestos
B EH(s F4) / Chrysotile % Negative
(CAS No. : 12001-29-5)
WBEHGRT W) / Amosite % Negative
(CAS No. : 12172-73-5) %% 1S0 22262*1‘(2012) /AR R RS
+ %4 / Crocidolite % (SM)’?E‘% ok 4 3 i 6 Rt (DS-PLM) / Negative
(CAS No. : 12001*28*4) With reference to ISO 22262-1 (2012)
#- & P 74 / Anthophyllite % Apalysm vas performeq by S’Fereo Negative
(CAS No. : 77536-67-5) Microscope (SM) and Dispersion
O:' Staining Polarized Light Microscope
FH P4 / Tremolite % (DS-PLM). Negative
(CAS No. : T7536-68-6)
422 % / Actinolite % Negative
(CAS No. : T7536-66-4)

# 3z (Note) :
I r s B0 <0.1%-100% > 79t T AL g 75 rwdas TPositivey; » AR W
% TNegativey °/ Testing range of asbestos qualitative analysis is from less than 0.1% to 100%. The
judgment criterion: asbestos fibers being found 1s shown as "Positive"; asbestos fibers not being found
is shown as "Negative".
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X By “*"F%'Fﬁr‘l"F]']%e‘l‘p‘?"-‘fﬁlﬂ”fi‘:&-/“ﬁw X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

¥k 44 2 & (End of Report) *x
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